INFERNO 20-IN-1 MULTI-GAME TABLE ASSEMBLY INSTRUCTIONS

Save this PDF as:
 WORD  PNG  TXT  JPG

Size: px
Start display at page:

Download "INFERNO 20-IN-1 MULTI-GAME TABLE ASSEMBLY INSTRUCTIONS"

Transcription

1 INFERNO 20-IN-1 MULTI-GAME TABLE ASSEMBLY INSTRUCTIONS NG1017M3

2 THANK YOU! Thank you for purchasing this product. We work around the clock and around the globe to ensure that our products maintain the highest possible quality. However, in the rare instance that your product is defective or missing parts, contact your retailer, or call , to submit parts requests or warranty claims. Please read the warranty information at the back of these assembly instructions for further details. IMPORTANT! PLEASE READ THESE ASSEMBLY INSTRUCTIONS IN ENTIRETY BEFORE ASSEMBLING YOUR PRODUCT. 2

3 PARTS IDENTIFIER (NOT TO SCALE) 1-3/4 FLAT SCREW 8 pcs 3

4 THANK PARTS IDENTIFIER YOU! (NOT TO SCALE) 4

5 THANK PARTS IDENTIFIER YOU! (NOT TO SCALE) Please see Parts List at end of manual for part number when ordering parts. For replacement parts please call

6 ASSEMBLY TIPS 1. Find a clean, level surface to begin the assembly of your game table. The table will be partially assembled upside down and then turned over onto its legs. This is a heavy game and turning it over will require at least two strong adults. 2. Remove all of the contents from box and verify that you have all of the parts shown on Note: Some parts may be pre-installed or pre-assembled. understand the text before beginning each assembly step. 4. When installing parts that have more than one screw or bolt, hand tighten all 5. Electric screwdrivers may be helpful during assembly; however, please set a low torque and use extreme caution because screws may be stripped or overtightened, resulting in damaged parts, if the electric screwdriver s torque is set too high. WARNINGS! READ AND FOLLOW ALL ASSEMBLY, OPERATION AND SAFETY INSTRUCTIONS CAREFULLY. CHOKE HAZARD - THIS TABLE CONTAINS SMALL BALLS AND PARTS NOT SUITABLE FOR CHILDREN UNDER 3 YEARS OF AGE. 6

7 ASSEMBLY INSTRUCTIONS 1. To assemble SOCCER TABLE, insert pre-assembled AWAY PLAYER RODS #35, 36 and 37 and HOME PLAYER RODS #38, 39 and 40 into one SIDE PANEL #18 as shown below. Note: You may choose either color for home or away teams. Each team should face the opposite goal when table is turned over - the visible screw head indicates the front of the player. Ensure that the FOAM BUMPERS #76 and PLASTIC ROD WASHERS #77 are in place before inserting rods into the SIDE PANELS. 2. Insert PLAYER RODS into remaining SIDE PANEL # Attach one END PANEL #17 to SIDE PANELS #18 with 1-3/4 FLAT SREWS #6. Note: Finger tighten screws into pre-drilled holes before tightening with tool. Note: The table is assembled upside down. #17 7

8 THANK ASSEMBLY YOU! INSTRUCTIONS (CONT.) 5. Attach other END PANEL #17 with 1-3/4 FLAT SREWS #6. Note: It may help to have a second person guide PLAYFIELD into SIDE & END PANELS. Also, it may help to carefully stand up the assembled SIDES on attached END PANEL to slide PLAYFIELD into grooves. 6. Attach one CORNER #21 to each corner of the table with 1-1/8 BOLT #2 and 5/16 FLAT WASHER #5. Note: wider end of CORNER is positioned up from bottom of PLAYFIELD. Don t forget, the table is assembled upside down. 7. Attach each PLAYFIELD SUPPORT BRACE #20 underneath SOCCER PLAYFIELD as shown by fastening to SIDE PANELS with 1-3/4 ROUND SCREW #1. 8. Carefully turn SOCCER TABLE over. Attach one MANUAL SCORER #31 to each end of the table with 1 FLAT SCREW #8. Note: Cut and remove rubber bands holding parts together, if present. 9. Attach one HAND GRIP #29 to the marked end of each PLAYER ROD. Attach ROD END CAP #30 to the opposite end of PLAYER RODS. Note: SOCCER TABLE will be placed on top of assembled BILLIARD TABLE. Follow instructions below to assemble BILLIARD TABLE. 8

9 THANK ASSEMBLY YOU! INSTRUCTIONS (CONT.) 10. To assemble BILLIARD TABLE, attach RIGHT LEGS #23 and LEFT LEGS #24 to the corners of the BIL- LIARD TABLE BODY #22 as shown below using 1-1/8 BOLT #2 and 5/16 FLAT WASHER #5 or 1-1/2 WING BOLT #3. Note: 1-1/2 WING BOLT #3 is also used to assemble BASKETBALL GAME. See illustration below for WING BOLT PLACEMENT. These are used on opposite end of table from side holes used for attaching SIDE NET in Step Attach one LEG PANEL #25 to each end of the table with 1 BOLT #15 and 1/4 FLAT WASHER # Thread one LEG LEVELER #9 onto each LEG. Carefully turn table over. PLEASE NOTE: WING BOLT #3 IS ALWAYS USED INSTEAD OF BOLT #2 ON THE BACK OF THE TABLE 9

10 ASSEMBLY INSTRUCTIONS (CONT.) 13. To play HOCKEY, place HOCKEY PLAYFIELD #32B into assembled BILLIARD TABLE. Note: This is NOT an AIR hockey table. The goals are designed to grab the puck. The puck is not intended to go all the way into the goal. assembled BILLIARD TABLE. Insert one TABLE TENNIS NET POST #53 into each side of the TENNIS TABLE PLAYFIELD at the center line. Attach the TABLE TENNIS NET #52 to each POST. 10

11 ASSEMBLY INSTRUCTIONS (CONT.) 15. For other GAMES, place GAME BOARD #33 or BASEBALL/FOOTBALL PLAYFIELD #34 into assembled BILLIARD TABLE. 16. To assemble BASKETBALL GAME, attach LOWER BASKETBALL ARM #12 to the back of BILLIARD TABLE with 1-1/2 WING BOLT #3. Note: 1-1/2 WING BOLT #3 is already part of BILLIARD TABLE assembly. 17. Attach BASKETBALL BACKBOARD #26 to BASKETBALL ARMS #12 with 5/32 NUT & BOLT #10. 11

12 ASSEMBLY INSTRUCTIONS (CONT.) 18. Attach BASKETBALL RIM #27 to BASKETBALL BACKBOARD with 5/8 SCREW # Attach BASKETBALL SIDE NET #28 by securing to BASKETBALL ARMS as shown with fastening strap. Attach BASKETBALL SIDE NET #28 to BILLIARD TABLE BODY as shown with 3/4 WING BOLT #4. Note: Loosening BASKETBALL BACKBOARD bolts slightly may help when fastening upper straps of BASKETBALL SIDE NET. 12

13 CONGRATULATIONS! You have now assembled your Game Table. Please note the Care and Use instructions below to ensure years of trouble free use of your game table. CARE AND USE 1. This product is intended for INDOOR use only. 2. Do NOT sit, climb or lean on the table. 3. Do NOT drag the table when moving it as this will damage the legs. 13

14 GAME LIST The Inferno 20-in-1 Multi-Game includes the following games: 1 Soccer 2 Pool 3 Glide Hockey 4 Table Tennis 5 Basketball 6 Chess 7 Checkers 8 Ring Toss 9 Horseshoes 11 Backgammon 12 Bowling 13 Finger Football 14 Baseball 15 Tic-Tac-Toe 16 Dice 17 Cards 18 Mini Stick Hockey 19 Bean Bag Toss 20 Football Toss Please refer to the Assembly Instructions and the Game Play Instructions to set up and play the games. 14

15 GAME PLAY INSTRUCTIONS Ring Toss 1. Rings #74 2. Ring Toss Post #75 How to Play: The objective is to score the most points by tossing the rings around the post. Before play, designate a number of points needed to win. Each player must stand back and toss his/her rings towards Horseshoes 1. Horseshoes #73 2. Ring Toss Post #75 How to Play: The objective is to score the most points by tossing the horseshoes around the post. Before play, designate a number of points needed to win. Each player must stand back and toss his/her horseshoes How to Play: any of the designated scoring areas inside of the triangle. Players take turns pushing their pucks. Once all of the pucks have been sent down the board, the player with the highest score wins that wins! Bowling 1. Bowling Pins #70 2. Bowling Ball #71 3. How to Play: The objective is to knock down the highest number of pins in each round or frame. Set up the 10 pins in the pins have been knocked down per frame. Each player gets to roll the ball twice per round. The player with the highest score at the end of 10 rounds wins! 15

16 GAME PLAY INSTRUCTIONS (CONT.) Finger Football 1. Finger Football Triangles #55 2. Football Goal Post #54 3. How to Play: can set up their own rules. The player with the highest score at the end of the game wins. Baseball 1. Baseball #62 2. Baseball Bat #63 3. Baseball Markers #64 4. How to Play: ferent scoring based on where the ball lands. For example, if the baseball lands in the bubble marked double, move the baseball marker to second base. Like regular baseball, each player gets 3 strikes and 3 outs. The player with the highest score at the end of the game wins! Tic-Tac-Toe 1. Tic-Tac-Toe Grid #41 2. Tic-Tac-Toe Pieces #41 How to Play: Each player is represented by either the X or the O. Both players take turns placing 1 piece on the board at a Playing Cards 1. Playing Cards #48 Overview: There are hundreds of popular card games for kids and adults alike. Variations include: -Go Fish -Solitaire -Crazy Eights -Spoons -Memory 16

17 GAME PLAY INSTRUCTIONS (CONT.) Mini Stick Hockey 1. Hockey Pucks #45 2. Hockey Sticks #45 3. Hockey Goal #44 4. How to Play: Before beginning game play, designate a number of points or time limit to play to. Use the mini hockey sticks to push the pucks into your opponent s goal while protecting your own! The player who scores the most goals wins! Bean Bag Toss 1. Bean Bags #46 2. Basketball Side Net #28 3. Basketball Backboard #26 4. Lower Basketball Arms #12 5. Upper Basketball Arms #13 How to Play: Each hole in the bean bag toss target is numbered with a point value. Players stand back and toss their bean bags into the intended target. The player with the most points at the end of the game wins! Football Toss 1. Football #47 2. Basketball Side Net #28 3. Basketball Backboard #26 4. Lower Basketball Arms #12 5. Upper Basketball Arms #13 How to Play: Each hole in the football toss target is numbered with a point value. Players stand back and throw the football into the intended target. The player with the most points at the end of the game wins! 17

18 180-DAY LIMITED WARRANTY This product is warranted to the original purchaser to be free from defects in material or workmanship for a period of 180 days from the date of the original retail purchase. This warranty does not cover defects or damage due to improper installation, alteration, accident or any other event beyond the control of the manufacturer. Defects or damage resulting from misuse, abuse or negligence will void this warranty. This warranty does not cover scratching or damage that may result from normal usage. This product is not intended for institutional or commercial use; the manufacturer does not assume any liability for such use. Institutional or commercial use will void this warranty. This warranty is nontransferable and is expressly limited to the repair or replacement of the defective product. During the warranty period, the manufacturer shall repair or replace defective parts at no cost to the purchaser. Shipping charges and insurance are not covered and are the responsibility of the purchaser. Labor charges and related expenses for removal, installation or replacement of the product or components are not covered under this warranty. The manufacturer reserves the right to make substitutions to warranty claims if parts are unavailable or obsolete. The manufacturer shall not be liable for loss of use of the product or other consequential or incidental costs, expenses or damages incurred by the consumer of any other use. The user assumes all risk of injury resulting from the use of this product. This warranty is expressly in lieu of all other warranties, expressed or implied, including warranties of. Neither the manufacturer nor any of its representatives assumes any other liability in connection with this product. All warranty claims must be made through the retailer where the product was originally purchased. A purchase receipt or other proof of date of purchase will be required to process all warranty claims. The model number and part numbers found within the assembly instructions will be required when submitting any parts requests or warranty claims. For further warranty information or inquiries, please call

19 INFERNO 20-IN-1 MULTI-GAME - NG1017M3 Parts List #18 #19 #17 #6 #76 #77 #39 #6 #36 #11 #10 #26 #7 #27 #42 #43 #12 #28 #3 #3 #4 #35 #40 #37 #39 #36 #38

20 10 OFF OFF PARTS #12 NGP50573 #17 NGP50023 #18 NGP50033 #19 NGP50043 #20 NGP50053 #21 NGP50063 #22 NGP50453 BASKETBALL ARM END PANEL SIDE PANEL SOCCER PLAYFIELD SUPPORT BRACE 3 pcs CORNER 4 pcs BILLIARD TABLE BODY #23 NGP50073 #24 NGP50083 #25 NGP50093 #26 NGP50103 #27 NGP50113 #28 NGP50123 #29 NGP50133 A B RIGHT LEG LEFT LEG LEG PANEL BASKETBALL BACKBOARD BASKETBALL RIM BASKETBALL SIDENET HAND GRID 8 pcs #30 NGP50143 #31 NGP50153 #32 NGP50163 #33 NGP50173 #34 NGP50183 #35 NGP50593 #36 NGP50603 ROD END CAP 8 pcs MANUAL SCORER A B TABLE TENNIS/ HOCKEY PLAYFIELD A B 7 7 GAME BOARD A B Player: NGP50633 Player: NGP50633 BASEBALL/ FOOTBALL PLAYFIELD 2 AWAY PLAYER ROD 3 AWAY PLAYER ROD #37 NGP50613 #38 NGP50593 #39 NGP50603 #40 NGP50613 #41 NGP50193 #42 NGP5020 #43 NGP5021 Player: NGP50633 Player: NGP50623 Player: NGP50623 Player: NGP AWAY PLAYER ROD 2 HOME PLAYER ROD 3 HOME PLAYER ROD 5 HOME PLAYER ROD TIC TAC TOE STRIKER PUCK #44 NGP50223 #45 NGP50233 #46 NGP50243 #47 NGP50253 #48 NGP50263 #49 NGP5027 #50 NGP5028 HOCKEY GOAL HOCKEY STICK BEAN BAGS FOOTBALL PLAYING CARDS SOCCER BALL TABLE TENNIS PADDLE #51 NGP5029 #52 NGP50303 #53 NGP50303 #54 NGP50323 #55 NGP50333 #56 NGP50343 #57 NGP5035 TABLE TENNIS BALL TABLE TENNIS NET TABLE TENNIS NET POST FOOTBALL GOAL POST FINGER FOOTBALL 4 pcs BASKETBALL AIR PUMP #58 NGP5036 #59 NGP50373 #60 NGP50383 NGP50393 #61 NGP50403 NGP50413 #62 NGP50423 #63 NGP50433 #64 NGP50443 DICE DICE CUP CHESS CHECKERS BASEBALL BASEBALL BAT BASEBALL MAKER #65 NGP5077 #66 NGP5074 #67 NGP5073 #68 NGP5048 #69 NGP5049 #70 NGP50503 #71 NGP CHALK BILLIARD BALLS BRUSH CUE STICK 2 PCS TRIANGLE BOWLING PINS BOWLING BALL #72 NGP50523 NGP50533 #73 NGP50543 #74 NGP50553 #75 NGP50563 #76 NGP50643 #77 NGP50653 SHUFFLEBOARD PUCKS HORSESHOES RING TOSS RING TOSS POST FOAM BUMPER 16 pcs PLASTIC ROD WASHER 16 pcs

21 HARDWARE PACK - NGP50013 #1 #2 #3 #4 #5 #6 #7 1-3/4 ROUND SCREW 6 pcs 1-1/8 BOLT 20 pcs 1-1/2 WING BOLT 4 pcs 3/4 BOLT 5/16 FLAT WASHER 20 pcs 1-3/4 FLAT SCREW 8 pcs 5/8 SCREW 4 pcs #8 #9 #10 #10 #12 #15 #16 A B 1 FLAT SCREW 4 pcs LEG LEVELER 4 pcs 5/32 NUT 4 pcs 5/32 BOLT 4 pcs HEX WRENCH 1 BOLT 4 pcs 1/4 FLAT WASHER 4 pcs ADDITIONAL EQUIPMENT REQUIRED: PHILLIPS HEAD SCREWDRIVER 6/13

FAIRMONT 6-FT. PORTABLE POOL TABLE ASSEMBLY INSTRUCTIONS

FAIRMONT 6-FT. PORTABLE POOL TABLE ASSEMBLY INSTRUCTIONS FAIRMONT 6-FT. PORTABLE POOL TABLE ASSEMBLY INSTRUCTIONS Please Do Not Hesitate to Contact Our Consumer Hotline at 800-759-0977 with Any Questions That May Arise During Assembly or Use of This Product!

More information

QUICK SET TABLE TENNIS CONVERSION TOP ASSEMBLY INSTRUCTIONS

QUICK SET TABLE TENNIS CONVERSION TOP ASSEMBLY INSTRUCTIONS QUICK SET TABLE TENNIS CONVERSION TOP ASSEMBLY INSTRUCTIONS NG2323 THANK YOU! Thank you for purchasing this product. We work around the clock and around the globe to ensure that our products maintain the

More information

QUICK SET TABLE TENNIS CONVERSION TOP ASSEMBLY INSTRUCTIONS

QUICK SET TABLE TENNIS CONVERSION TOP ASSEMBLY INSTRUCTIONS Meijer.com QUICK SET TABLE TENNIS CONVERSION TOP ASSEMBLY INSTRUCTIONS NG2323 THANK YOU! Meijer.com Thank you for purchasing this product. We work around the clock and around the globe to ensure that our

More information

7' RICOCHET SHUFFLEBOARD TABLE ASSEMBLY INSTRUCTIONS

7' RICOCHET SHUFFLEBOARD TABLE ASSEMBLY INSTRUCTIONS 7' RICOCHET SHUFFLEBOARD TABLE ASSEMBLY INSTRUCTIONS Please Do Not Hesitate to Contact Our Consumer Hotline at 800-759-0977 with Any Questions That May Arise During Assembly or Use of This Product! NG1201

More information

OUTDOOR TABLE TENNIS TABLE ASSEMBLY INSTRUCTIONS

OUTDOOR TABLE TENNIS TABLE ASSEMBLY INSTRUCTIONS OUTDOOR TABLE TENNIS TABLE ASSEMBLY INSTRUCTIONS NG2336P THANK YOU! Thank you for purchasing this product. We work around the clock and around the globe to ensure that our products maintain the highest

More information

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE

Triple Threat 3-in-1 Game Table 3 IN 1 GAME TABLE NG0M Triple Threat 3-in- Game Table 3 IN GAME TABLE Thank 3 in Y Game Table Thank you for your purchase of our product. We work around the clock and around the globe to ensure that our products maintain

More information

KANSAS BILLIARD TABLE

KANSAS BILLIARD TABLE KANSAS BILLIARD TABLE Replacement Parts Order direct at or call our Customer Service department at (800) 225-7593 8 am to 4:30 pm Central Standard Time May 2013 UPC Code 7-19265-51168-7 Staple your receipt

More information

FAX:

FAX: We strive to ensure that our products are of the highest quality and free of manufacturing defects or missing parts. However, if you have any problems with your new product, DO NOT RETURN IT TO THE STORE,

More information

TUSCON MMXI BILLIARD TABLE

TUSCON MMXI BILLIARD TABLE TUSCON MMXI BILLIARD TABLE Replacement Parts Order direct at or call our Customer Service department at (800) 225-7593 ext. 113 8 am to 4:30 pm Central Standard Time June 2011 UPC Code 7-19285-52206-5

More information

4-in-1 SWIVEL TABLE. 54in (1.37m) CONTACT INFO Hours. Technical Support Monday to Friday (9:00am to 5pm EST) WARNING:

4-in-1 SWIVEL TABLE. 54in (1.37m) CONTACT INFO Hours.  Technical Support Monday to Friday (9:00am to 5pm EST) WARNING: 54in (1.37m) 4-in-1 SWIVEL TABLE CAUTINotOrecommended N: ELECTRI CALLY OPERATED PRODUCT for children under 8 years of age. As with all electric products, precautions should be observed during handling

More information

Easy Assembly Instructions

Easy Assembly Instructions Model # 64-1000 & 64-1002 Easy Assembly Instructions DO NOT RETURN TO STORE For all returns and warranty coverage, please call: GLD Products 1-800-225-7593 Please provide model number, serial number and/or

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NO. T8190 AEROTECH TABLE TENNIS TABLE OWNER'S MANUAL 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step. 2. Some smaller parts may be shipped

More information

HYDRAULIC LIFT TABLE 1/4-TON CAPACITY. Specifications Hydraulic Lift Table Unpacking. Important Safety Information

HYDRAULIC LIFT TABLE 1/4-TON CAPACITY. Specifications Hydraulic Lift Table Unpacking. Important Safety Information Specifications 1/4-TON CAPACITY HYDRAULIC LIFT TABLE 94822 Hydraulic Lift Table Instructions and precautions Unpacking Capacity: 500 Lbs. Maximum Maximum Table Height: 27-1/4 Minimum Table Height 9 Table

More information

Arcade 8-in-1 2-Player Basketball

Arcade 8-in-1 2-Player Basketball Item# SP45-6817 Arcade 8-in-1 2-Player Basketball Please keep this instruction manual for future reference If you have any problems with your new product, please visit our website www.triumphsportsusa.com

More information

OWNER S MANUAL Table Tennis Table Patent Pending

OWNER S MANUAL Table Tennis Table Patent Pending OWNER S MANUAL Table Tennis Table Patent Pending Be sure to write your model number and serial number here for future reference. You can find these numbers printed on the bottom of the table. MODEL # T8179

More information

Installation Instructions Complete Top Frame & Hardware With Soft Upper Doors Jeep Wrangler

Installation Instructions Complete Top Frame & Hardware With Soft Upper Doors Jeep Wrangler Installation Instructions Complete Top Frame & Hardware With Soft Upper Doors 87-95 Jeep Wrangler IMPORTANT NOTICE: Carefully read instructions before attempting to install this product. Rampage Products

More information

MARCY DIAMOND ELITE OLYMPIC BENCH MD-857. Model MD-857. Retain This Manual for Reference OWNER'S MANUAL

MARCY DIAMOND ELITE OLYMPIC BENCH MD-857. Model MD-857. Retain This Manual for Reference OWNER'S MANUAL NOTE: Please read all instructions carefully before using this product Table of Contents Safety Notice Hardware Identifier Assembly Instruction MARCY DIAMOND ELITE OLYMPIC BENCH MD-857 Parts List Warranty

More information

Cushy Armless Chair. PRE-ASSEMBLY: Please read all instructions before beginning assembly. Two person assembly is recommended.

Cushy Armless Chair. PRE-ASSEMBLY: Please read all instructions before beginning assembly. Two person assembly is recommended. Cushy Armless Chair PRE-ASSEMBLY: Please read all instructions before beginning assembly. Two person assembly is recommended. PARTS INCLUDED: A- Back Cushion (1pc) B- Seat Cushion (1pc) ASSEMBLY: 1. Carefully

More information

TWICE THE FUN IN HALF THE SPACE

TWICE THE FUN IN HALF THE SPACE Users Manual TAVERN MODEL TWICE THE FUN IN HALF THE SPACE ASSEMBLY INSTRUCTIONS Congratulations on your purchase of a fine Snap Back Shuffleboard! To make it as easy as possible to assemble your table,

More information

SETUP & USAGE INSTRUCTIONS

SETUP & USAGE INSTRUCTIONS MAKE-OR-MISS 180 BALL RETURN SETUP & USAGE INSTRUCTIONS Important: Improper use of the Rapid Fire can result in serious injury. Read and follow enclosed instructions for the proper and safe use of the

More information

OAK WORKBENCH WITH 2 DRAWERS

OAK WORKBENCH WITH 2 DRAWERS OAK WORKBENCH WITH 2 DRAWERS Model 93991 ASSEMBLY Instructions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

Table of Contents. SAFETy INSTALLATIoN PARTS LIST. Parts List and Diagram... 7 Warranty... 8. Safety... 2 Specifications... 3 Installation...

Table of Contents. SAFETy INSTALLATIoN PARTS LIST. Parts List and Diagram... 7 Warranty... 8. Safety... 2 Specifications... 3 Installation... Table of Contents Safety... 2 Specifications... 3 Installation... 4 Parts List and Diagram... 7 Warranty... 8 SAFETy INSTALLATIoN PARTS LIST WARNING SyMBoLS AND DEFINITIoNS This is the safety alert symbol.

More information

HoopMaster Instructions

HoopMaster Instructions HoopMaster Instructions Midwest Products Inc. W194 N11665 McCormick Dr. Germantown, WI 53022 www.hoopmaster.com Station Adjustment The HoopMaster station is pre-assembled when you receive it. It can be

More information

Pop Shot 8-in-1 2-Player Basketball

Pop Shot 8-in-1 2-Player Basketball Item# 45-6099 Pop Shot 8-in-1 2-Player Basketball Please keep this instruction manual for future reference If you have any problems with your new product, please contact Triumph Sports USA at 1-866-815-4173,

More information

POWERHOUSE WM-348 BENCH

POWERHOUSE WM-348 BENCH NOTE: Please read all instructions carefully before using this product Table of Content Safety Notice Hardware Identifier POWERHOUSE WM-348 BENCH Assembly Instruction Exploded Diagram Parts List Warranty

More information

Sport Coil Springs (19425) Scion tc

Sport Coil Springs (19425) Scion tc Sport Coil Springs (19425) Scion tc Thank you for your purchase from our new line of Scion tc parts. Please call us at (877) 4NO-ROLL if you have any questions regarding the service or installation of

More information

Please Do Not Return This Product to the Store!

Please Do Not Return This Product to the Store! MODEL NO. B400W GS60 BASKETBALL SYSTEM O W N E R ' S M A N U A L 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step.. Some smaller parts may be

More information

Installation and Assembly: Dual-Screen Desktop Mount for 17" to 24" Displays

Installation and Assembly: Dual-Screen Desktop Mount for 17 to 24 Displays Installation and ssembly: Dual-Screen Desktop Mount for 17" to 24" Displays Models: LT-203 Max Load apacity: 22.5 lb (10.2 kg) per arm 2300 White Oak ircle urora, Il 60502 (800) 865-2112 Fax: (800) 359-6500

More information

IMPORTANT SAFETY INFORMATION

IMPORTANT SAFETY INFORMATION Table of Contents SAFETY INSTALLATION OPERATION INSPECTION Specifications... 1 Safety... 2 Installation... 4 Operation... 5 WARNING SYMBOLS AND DEFINITIONS Maintenance... 6 Parts List and Assembly Diagram...

More information

Table of Contents WARNING SYMBOLS AND DEFINITIONS

Table of Contents WARNING SYMBOLS AND DEFINITIONS Table of Contents SAFETY INSTALLATION OPERATION MAINTENANCE Safety... 2 Specifications... 4 Installation... 5 Operation... 8 WARNING SYMBOLS AND DEFINITIONS Maintenance... 9 Parts List and Assembly Diagram...

More information

USER INSTRUCTIONS. Revolution ECO 16 Bay Trolley Revolution ECO 28 Bay Trolley

USER INSTRUCTIONS. Revolution ECO 16 Bay Trolley Revolution ECO 28 Bay Trolley USER INSTRUCTIONS Revolution ECO 16 Bay Trolley Revolution ECO 28 Bay Trolley www.pclocs.com.au www.lockncharge.com Revolution ECO 16 and 28 Bay Trolley Congratulations on your purchase. Follow these instructions

More information

Owner s Manual & Safety Instructions

Owner s Manual & Safety Instructions Owner s Manual & Safety Instructions Save This Manual Keep this manual for the safety warnings and precautions, installation, operating, inspection, maintenance and cleaning procedures. Write the product

More information

StowAway Bike Rack Assembly Instructions Rev For Swingaway and Fixed Frame Bike Rack and Bike Cargo Rack Models

StowAway Bike Rack Assembly Instructions Rev For Swingaway and Fixed Frame Bike Rack and Bike Cargo Rack Models StowAway Bike Rack Assembly Instructions Rev. 0610 For Swingaway and Fixed Frame Bike Rack and Bike Cargo Rack Models Please review the instructions and warranty carefully before assembling the unit. Assembly

More information

ECM-D70T / ECM-D70T1.5

ECM-D70T / ECM-D70T1.5 Elliptical Ceiling Dual Mount for 37 to 50 Flat Panels INSTALLATION INSTRUCTIONS CREATING POSITIVE CUSTOMER EXPERIENCES 9531-041-001-01 Contents ECM-D70T / ECM-D70T1.5 Installation Tools... 3 Parts List...

More information

By SP Partners, LLC. www.rainbowatticstair.com INSTALLATION GUIDE. Prestige

By SP Partners, LLC. www.rainbowatticstair.com INSTALLATION GUIDE. Prestige By SP Partners, LLC www.rainbowatticstair.com INSTALLATION GUIDE Prestige IMPORTANT READ THIS FIRST Inspect stair for any damage prior to installation. Stair is NOT to be installed while home is under

More information

Assembly and Usage Instructions

Assembly and Usage Instructions Assembly and Usage Instructions A Product 5885 West Van Horn Tavern Road Columbia, MO 65203 www.caldwellshooting.com Instruction #1001667 Limited Warranty Every Caldwell product is warrantied to be free

More information

Model A Turn Signal Kit Installation Guide

Model A Turn Signal Kit Installation Guide Model A Turn Signal Kit Installation Guide Consumer Hot Line: 888-471-LOGO 770-476-7322 In Atlanta, GA http://www.logolites.com P/N: 100-005/G 2003 3407 Hwy. 120 Duluth, GA 30096, USA Logo Lites and the

More information

P/N RevB (07/2006) Accessory Rack Assembly Instructions

P/N RevB (07/2006) Accessory Rack Assembly Instructions P/N 001-6931 RevB (07/2006) Accessory Rack Assembly Instructions Table of Contents Safety Requirements...3 Product Specifications...3 Complete Rack Component Diagram...4 Parts List...4 Assembly Steps...5

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! MODEL NO. OWNER'S MANUAL B2220W 220W B2220F Goaliath BASKETBALL SYSTEM 1. Read this manual carefully before starting assembly. Read each step completely before beginning each step. 2. Some smaller parts

More information

High End Residential In-Ground Basketball System Owners Manual Customer Service Center N53 W24700 South Corporate Circle Sussex, WI U.S.A.

High End Residential In-Ground Basketball System Owners Manual Customer Service Center N53 W24700 South Corporate Circle Sussex, WI U.S.A. High End Residential In-Ground Basketball System Owners Manual Customer Service Center N53 W24700 South Corporate Circle Sussex, WI 53089 U.S.A. Write Model Number From Box Here: READ AND UNDERSTAND OPERATOR'S

More information

Half Door Installation Instructions

Half Door Installation Instructions Half Door Installation Instructions For: CJ7, CJ8/Scrambler and Wrangler/YJ Part Number: 53028 Congratulations on your purchasing decision. Bestop designed these Doors to give you years of dependability

More information

Unpacking, Installation, and Customization

Unpacking, Installation, and Customization Unpacking, Installation, and Customization NetShelter WX Enclosure AR100 AR100HD Contents Unpacking... 1 How to Unpack the Enclosure............................... 1 Please Recycle..........................................

More information

7 Mini Plastic Training Net

7 Mini Plastic Training Net *FRAME NOT INCLUDED To avoid injury during assembly, disassembly, use, adjustment and/or movement of the PRIMED 7 Mini Net, the following warnings MUST be observed at all times: When used independently,

More information

User Guide. All Weather Bean Bag Toss

User Guide. All Weather Bean Bag Toss User Guide All Weather Bean Bag Toss Now you have purchased an CRANE product you can rest assured in the knowledge that as well as your Manufacturer s warranty you have the added peace of mind of dedicated

More information

Challenge Friends, Get Ranked and Earn Points with the FUTCHI_App 1-12+ Players

Challenge Friends, Get Ranked and Earn Points with the FUTCHI_App 1-12+ Players The Ultimate Lawn Game Ultra Fun and Fast Way to Develop Ball Skills Challenge Friends, Get Ranked and Earn Points with the FUTCHI_App 1-12+ Players Age 10+ 1 FUTCHI_rebounder is the revolutionary game

More information

Dual Flush Toilet Conversion Kit

Dual Flush Toilet Conversion Kit Dual Flush Toilet Conversion Kit EURO BUTTON MODEL WWW.SMARTERFLUSH.COM Table of Contents Smarter Flush Conversion Kit Tip Sheet...3 Overflow Water Conserver...4 Satisfaction Guarantee...5 Parts List/Parts

More information

Please Do Not Return This Product To The Store!

Please Do Not Return This Product To The Store! O W N E R ' S MODEL NO. M A N U A L B0F B0W CV60 BASKETBALL SYSTEM. Read this manual carefully before starting assembly. Read each step completely before beginning each step.. Some smaller parts may be

More information

In-Ground Basketball System Owners Manual

In-Ground Basketball System Owners Manual In-Ground Basketball System Owners Manual Customer Service Center N53 W4700 South Corporate Circle Sussex, WI 53089 U.S.A. Write Model Number From Box Here: WARNING! 3 Capable Adults REQUIRED TOOLS AND

More information

PALLET JACK - 2.5 TON

PALLET JACK - 2.5 TON PALLET JACK - 2.5 TON 39939 SET UP AND OPERATING INSTRUCTIONS Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

STAINLESS STEEL CABINET AND CHEST

STAINLESS STEEL CABINET AND CHEST STAINLESS STEEL CABINET AND CHEST I N S T R U C T I O N M A N U A L Unit may not be exactly as shown CAUTION: 1. Read and follow all safety and instructions before using this product for the first time.

More information

CX200S SLIDING TABLE ATTACHMENT FOR TABLE SAW User Manual

CX200S SLIDING TABLE ATTACHMENT FOR TABLE SAW User Manual CX00S SLIDING TABLE ATTACHMENT FOR TABLE SAW User Manual GENERAL SAFETY INSTRUCTIONS FOR MACHINES Extreme caution should be used when operating all power tools. Know your power tool, be familiar with its

More information

TABLE OF CONTENTS CABINET SAFETY

TABLE OF CONTENTS CABINET SAFETY CABINET SAFETY...2 ASSEMBLY INSTRUCTIONS...3 Tools and Parts...3 Cabinet Use Requirements...3 Unpack the Cabinet...3 TABLE OF CONTENTS CABINET SAFETY Install the Bumper...3 Install the Casters...4 Install

More information

Installation Instructions

Installation Instructions Installation Instructions For: CJ7 and Wrangler with Factory Hard Top Part Number 90005 Congratulations on your purchasing decision. Bestop designed the Duster to give you years of dependability and performance

More information

A1100 GUARDIAN COAXIAL OVERFILL PREVENTION SYSTEM

A1100 GUARDIAN COAXIAL OVERFILL PREVENTION SYSTEM A1100 GUARDIAN COAXIAL OVERFILL PREVENTION SYSTEM Assembly and Installation Instructions IMPORTANT: Read these instructions completely and carefully before attempting to install and operate this valve.

More information

Deluxe Inversion Table Model IT 9800

Deluxe Inversion Table Model IT 9800 Deluxe Inversion Table Model IT 9800 CAUTION: WARNING: Do not use this inversion table without a physician s approval. Do not let children use the inversion table unsupervised. Read all instructions carefully

More information

Instructions and precautions

Instructions and precautions WOOD LADDER CHAIR 250 Lb. Weight Capacity 98510 Instructions and precautions Distributed exclusively by Harbor Freight Tools. 3491 Mission Oaks Blvd., Camarillo, CA 93011 Visit our website at: http://www.harborfreight.com

More information

Again, thank you for your support and welcome to our family.

Again, thank you for your support and welcome to our family. We would like to thank you for purchasing one of our cribs. Because of customers like you, we are able to make a positive impact on our environment, shaping and building a better future for all of our

More information

Snow Blower Cab. Owners Manual. Heavy Duty Vinyl Cover Heavy Gauge Tubular Steel Frame. Model No. 25016. Safety Assembly Operation Maintenance Parts

Snow Blower Cab. Owners Manual. Heavy Duty Vinyl Cover Heavy Gauge Tubular Steel Frame. Model No. 25016. Safety Assembly Operation Maintenance Parts Owners Manual Heavy Duty Vinyl Cover Heavy Gauge Tubular Steel Frame Snow Blower Cab Model No. 25016 CAUTION: Before using this product, read this manual and follow all of its Safety Rules and Operating

More information

Application Instructions

Application Instructions Application Instructions WARNING This brace is a supportive brace only and is not intended or guaranteed to prevent injury. Purchaser agrees to the following: 1 Innovation Sports, Inc. accepts no responsibility

More information

SteelWood INSTALLATION GUIDE. By SP Partners, LLC. Read instructions carefully and completely before beginning installation.

SteelWood INSTALLATION GUIDE. By SP Partners, LLC. Read instructions carefully and completely before beginning installation. INSTALLATION GUIDE SteelWood By SP Partners, LLC www.rainbowatticstair.com Read instructions carefully and completely before beginning installation. WARNING This stairway is for residential use only. Maximum

More information

NBA Arena Portable System

NBA Arena Portable System REQUIRED TOOLS AND MATERIALS: Two (2) Capable Adults Tape Measure Wood Board 6 x 6 (scrap) N53 W24700 South Corporate Circle Sussex, WI 53089 U.S.A. NBA Arena Portable System Sawhorse or Support Table

More information

ALUMINUM UNIVERSAL VAN / CAP RACK INSTRUCTIONS ROOF MOUNT APPLICATION P/N ULRHDGV-1 / ULRHDGC-1

ALUMINUM UNIVERSAL VAN / CAP RACK INSTRUCTIONS ROOF MOUNT APPLICATION P/N ULRHDGV-1 / ULRHDGC-1 ALUMINUM UNIVERSAL VAN / CAP RACK INSTRUCTIONS ROOF MOUNT APPLICATION P/N ULRHDGV-1 / ULRHDGC-1 Package Contents: (8) Load Secure Posts (2) Cross Bars (4) Curved Arms (4) G Mount Hinges (4) G Mount Rubber

More information

TracRac G2. Overhead Rack Installation Instructions. TracRac Inc. 994 Jefferson St. FallRiver MA 02721 www.tracrac.com 800-501-1587 IN-42000_B

TracRac G2. Overhead Rack Installation Instructions. TracRac Inc. 994 Jefferson St. FallRiver MA 02721 www.tracrac.com 800-501-1587 IN-42000_B IN-42000_B TracRac G2 Overhead Rack Installation Instructions TracRac Inc. 994 Jefferson St. FallRiver MA 02721 www.tracrac.com 800-501-1587 Thank you for your purchase of a TracRac G2 Sliding Cargo Manaagement

More information

INSTRUCTION BOOK FOR. Single Monitor Video Conference Cart

INSTRUCTION BOOK FOR. Single Monitor Video Conference Cart INSTRUCTION BOOK FOR Single Monitor Video Conference Cart Procedure 1. Remove contents from cartons and examine for damaged or missing parts. The keys for the cabinet doors are tied to the outside of the

More information

Instructions and precautions. Visit our website at:

Instructions and precautions. Visit our website at: 67421 11 Drawer Roll Cabinet Instructions and precautions Visit our website at: http://www.harborfreight.com Read this material before using this product. Failure to do so can result in serious injury.

More information

PATHWAY Classic Series with Handrails Portable Wheelchair Ramp INSTRUCTIONS FOR USE 6428 REV A 05-21-09

PATHWAY Classic Series with Handrails Portable Wheelchair Ramp INSTRUCTIONS FOR USE 6428 REV A 05-21-09 PATHWAY Classic Series with Handrails Portable Wheelchair Ramp INSTRUCTIONS FOR USE. INSTRUCTIONS 1) FOR EZ-ACCESS PATHWAY RAMP WITH HANDRAILS 850 pound weight capacity. Available in 4, 6, 8 & 10 lengths.

More information

MARCY WEIGHT BENCH PRO 5. Model PRO 5. Retain This Manual for Reference OWNER'S MANUAL

MARCY WEIGHT BENCH PRO 5. Model PRO 5. Retain This Manual for Reference OWNER'S MANUAL NOTE: Please read all instructions carefully before using this product Safety Notice Hardware Identifier Assembly Instruction MARCY WEIGHT BENCH PRO 5 Parts List Warranty Ordering Parts Model PRO 5 Retain

More information

Deluxe Inversion Table Model IT 9300-E

Deluxe Inversion Table Model IT 9300-E Deluxe Inversion Table Model IT 9300-E CAUTION: WARNING: Do not use this inversion table without a physician s approval. Do not let children use the inversion table unsupervised. Read all instructions

More information

TABLE OF CONTENTS. Introduction/Customer Service Information...2. Warranty Information...3. Warnings/Safety Pre-cautions...4-5

TABLE OF CONTENTS. Introduction/Customer Service Information...2. Warranty Information...3. Warnings/Safety Pre-cautions...4-5 V062211 TABLE OF CONTENTS Introduction/Customer Service Information....2 Warranty Information......3 Warnings/Safety Pre-cautions....4-5 Hardware Identifier.......6 Assembly Instruction......7-9 How To

More information

Lofty INSTALLATION GUIDE. By SP Partners, LLC. Read instructions carefully and completely before beginning installation.

Lofty INSTALLATION GUIDE. By SP Partners, LLC. Read instructions carefully and completely before beginning installation. INSTALLATION GUIDE Lofty By SP Partners, LLC www.rainbowatticstair.com Read instructions carefully and completely before beginning installation. Lofty may be installed in two different ways - in a ceiling

More information

Installation Instructions HighRock 4x4 TM

Installation Instructions HighRock 4x4 TM Installation Instructions HighRock 4x4 TM Slider Step Vehicle Application: Jeep YJ and TJ Wrangler 1986 2006 Part Number: 49312 www.bestop.com - We re here to help! Visit our web site and click on Ask

More information

DOREL ASIA 5-PIECE DINING SET

DOREL ASIA 5-PIECE DINING SET DOREL ASIA 5-PIECE DINING SET Model No: WM275P2-CGL (Natural) WM275P2CGL-DC (Natural) WM 275E-CGL (Espresso) (Espresso) UPC CODES: WM275P2-CGL : 0-65857-15040-7 WM275P2CGL-DC : 0-65857-15041-4 WM275E-CGL

More information

C554 Series ADJUSTABLE HEIGHT. Version 3

C554 Series ADJUSTABLE HEIGHT. Version 3 C554 Series ADJUSTABLE HEIGHT GOAL SYSTEM Version 3 Thank you and congratulations for purchasing a Ryval Hoops Goal - the finest basketball goal system on the market today! You will discover that Ryval

More information

In-Ground Basketball System Owners Manual

In-Ground Basketball System Owners Manual In-Ground Basketball System Owners Manual 1-800-Spalding Adult Assembly Required. This manual, accompanied by sales receipt, should be saved and kept on hand as a convenient reference, as it contains important

More information

INSTALLATION INSTRUCTIONS VERTICAL MURPHY BEDS

INSTALLATION INSTRUCTIONS VERTICAL MURPHY BEDS Version NCSL2.13 INSTALLATION INSTRUCTIONS VERTICAL MURPHY BEDS These instructions do not apply to Horizontal Murphy beds BEFORE YOU BEGIN, PLEASE TAKE A FEW MOMENTS TO FAMILIARIZE YOURSELF WITH ALL OF

More information

Retractable Screen. Replacement Screen Instructions

Retractable Screen. Replacement Screen Instructions Retractable Screen Patent Pending Replacement Screen Instructions For RTS, RET, & RTM Products ATTENTION! Retractable screens are not intended to provide security or provide for the retention of objects,

More information

Easy Assembly Instructions & Rules

Easy Assembly Instructions & Rules Model #64-2000 Easy Assembly Instructions & Rules 4-in-1 Casino Table DO NOT RETURN TO STORE. FOR ALL RETURNS AND WARRANTY COVERAGE PLEASE CALL GLD PRODUCTS: 1-800-225-7593 Please provide model number,

More information

Portable System Owners Manual Customer Service Center N53 W24700 South Corporate Circle Sussex, WI U.S.A.

Portable System Owners Manual Customer Service Center N53 W24700 South Corporate Circle Sussex, WI U.S.A. Portable System Owners Manual Customer Service Center N53 W24700 South Corporate Circle Sussex, WI 53089 U.S.A. Adult Assembly Required. This manual, accompanied by sales receipt, should be saved and kept

More information

Ironmaster Quick-Lock Dumbbell System

Ironmaster Quick-Lock Dumbbell System Operating Instructions Ironmaster Quick-Lock Dumbbell System Congratulations on your purchase of this fine Ironmaster product. Be sure to read and understand the operating instructions to achieve the best

More information

Installation Manual NEXUS - TB794DD Deck-Mounted Faucet

Installation Manual NEXUS - TB794DD Deck-Mounted Faucet Installation Manual NEXUS - TB794DD Deck-Mounted Faucet Warranty Registration and Inquiry For product warranty registration, TOTO U.S.A. Inc. recommends online warranty registration. Please visit our web

More information

7' RICOCHET SHUFFLEBOARD TABLE

7' RICOCHET SHUFFLEBOARD TABLE 7' RICOCHET SHUFFLEBOARD TABLE ASSEM BLYL INSTRUCTIONS NG1201 THANK Y OU! Th a n k yo u f o r p u r ch a si n g t h i s p r o d u ct. We w o r k a r o u n d t h e cl o ck a n d a r o u n d t h e g l o

More information

Digital Fingerprint safe

Digital Fingerprint safe Digital Fingerprint safe Model 96846 Operation Instructions Diagrams within this manual may not be drawn proportionally. Due to continuing improvements, actual product may differ slightly from the product

More information

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY

READ CAREFULLY - FAILURE TO FOLLOW INSTRUCTIONS AND SAFETY RULES MAY RESULT IN SERIOUS INJURY Owner s Manual LSP16H LS3001 LS3002H LS3003 LSP21H LS3101 LS3102H LS3103 LSP24H LS3201 LS3102H LS3103 LSP28H LS3301 LS3302H LS3303 mainframe bundle H-unit bundle accessory box mainframe bundle H-unit bundle

More information

Hydraulic Arm Application Guide

Hydraulic Arm Application Guide HYDRAULIC ARM EXAMPLE BUILD Hydraulic Arm Application Guide TeacherGeek, 2011 HYDRAULIC ARM EXAMPLE BUILD TeacherGeek 2 QUICK-START GUIDE The TeacherGeek Quick-Start Guide provides a great reference for

More information

19410 STREET COIL SET 01-UP LEXUS IS300 INSTALLATION OF FRONT COIL SPRINGS

19410 STREET COIL SET 01-UP LEXUS IS300 INSTALLATION OF FRONT COIL SPRINGS 19410 STREET COIL SET 01-UP LEXUS IS300 Thank you for your purchase from our line of Lexus parts. Please call us at (877) 4NO-ROLL if you have any questions regarding the service or installation of your

More information

11ft Round Offset Umbrella with Resin Base Assembly and User Manual ITEM: UMB-940120

11ft Round Offset Umbrella with Resin Base Assembly and User Manual ITEM: UMB-940120 11ft Round Offset Umbrella with Resin Base Assembly and User Manual ITEM: UMB-940120 The schematics in this manual are for assembly and operation illustration only. They may differ from the umbrella s

More information

Portable System Owners Manual

Portable System Owners Manual Portable System Owners Manual 1-800-Spalding Adult Assembly Required. This manual, accompanied by sales receipt, should be saved and kept on hand as a convenient reference, as it contains important information

More information

ROMAN ARCH INSTRUCTIONS. 3. Arch Support (Slightly Curved) 7. 6 Eyebolt Assembly Set

ROMAN ARCH INSTRUCTIONS. 3. Arch Support (Slightly Curved) 7. 6 Eyebolt Assembly Set ROMAN ARCH INSTRUCTIONS CONTENTS LIST HARDWARE 1. Top Arch Piece 5. 4 ½ Bolt Assembly Set 2. Straight Lower Leg Supports 6. 8 ½ Bolt Assembly Set 3. Arch Support (Slightly Curved) 7. 6 Eyebolt Assembly

More information

HOME GYM. Model. Retain This Manual for Reference OWNER'S MANUAL. www.hyper-extension.com

HOME GYM. Model. Retain This Manual for Reference OWNER'S MANUAL. www.hyper-extension.com NOTE: Please read all instructions carefully before using this product Table of Contents Safety Notice www.hyper-extension.com HOME GYM 50036 Hardware Identifier Assembly Instruction Parts List Warranty

More information

Cover Valet Installation Instructions

Cover Valet Installation Instructions Cover Valet Installation Instructions 1. Lay out all the parts and verify that they are all present according to the Cover Valet Parts and Hardware List. See Fig 1. Figure 1 2. Attach Ball Studs (cvb)

More information

UNIVERSAL GAUGE POD INSTALLATION INSTRUCTIONS

UNIVERSAL GAUGE POD INSTALLATION INSTRUCTIONS 50-55-00 UNIVERSAL GAUGE POD Contents of Package # Component Picture Qty. Pod, top 0 Isopropel Alcohol Wipe (IPA) () Primer 9 () Keps Nut Pod, bottom Pod, pedestal TOOLS REQUIRED Trim removal tool Scissors

More information

Instructions and precautions. Fork Height. Visit our website at: http://www.harborfreight.com

Instructions and precautions. Fork Height. Visit our website at: http://www.harborfreight.com Pallet Jack Item 68760 / 68761 Instructions and precautions Specifications Capacity Control Lever Fork Height Fork Length Fork Width Maximum Minimum Width over Forks Steering Wheel Dia. 2-1/2 Ton (5,000

More information

Calvert USA, Inc. Attic Stairs

Calvert USA, Inc. Attic Stairs Calvert USA, Inc. Attic Stairs Instructions for installation of vertical opening access stairs Model numbers: 7035 through 7047 Calvert USA, Inc., P.O. Box 841, Solomons, MD 20688, Tel. (410) 286-1430,

More information

Installation Instructions XRC Rear Bumper (Part# 76655) 07-08 Jeep Wrangler (JK)

Installation Instructions XRC Rear Bumper (Part# 76655) 07-08 Jeep Wrangler (JK) NOTE: Carefully read entire instructions before installing this product. It is recommend having assistance for ease of installation. Parts Included Qty Parts Included Qty 1 ½ Flat Washer (USS) 8 Nut Plate

More information

Installation Instructions XRC Rocker Guards Part # 76872, 76871, 76861, 76862

Installation Instructions XRC Rocker Guards Part # 76872, 76871, 76861, 76862 NOTE: Carefully read entire instructions thoroughly before attempting to install this part. Parts Included Qty Driver Side Rocker Guard 1 Passenger Side Rocker Guard 1 3/8 Counter-sunk Bolt 10 3/8 Flat

More information

Owner s Manual Read and keep this manual. Patents World Wide

Owner s Manual Read and keep this manual. Patents World Wide Owner s Manual Read and keep this manual. Patents World Wide S & S Industries, Inc., Sarasota, FL, USA www.trail-gator.com Copyright 2008 All Rights Reserved The following manual is provided to assist

More information

SWIM N DUNK CHALLENGE RESIDENTIAL BASKETBALL GAMES And COMMERCIAL ASSEMBLY AND INSTALLATION INSTRUCTIONS

SWIM N DUNK CHALLENGE RESIDENTIAL BASKETBALL GAMES And COMMERCIAL ASSEMBLY AND INSTALLATION INSTRUCTIONS SWIM N DUNK CHALLENGE RESIDENTIAL BASKETBALL GAMES And COMMERCIAL BASKETBALL GAMES ASSEMBLY AND INSTALLATION INSTRUCTIONS CORPORATE HEADQUARTERS WESTERN SALES AND MANUFACTURING PLANT P.O. Box 400 Canby,

More information

Mini Cooper and S Trailer Receiver Hitch Installation Instructions

Mini Cooper and S Trailer Receiver Hitch Installation Instructions Application Mini Cooper and S 3 Door Hatch or Convertible; M1001-02-06 Mini Cooper M1002-02-06 Mini Cooper S Hitch Capacity 1400 lbs gross, 200 lb max tongue Notes: This hitch features a removable ball

More information

Installation Instructions CONTRACTORS RACK PART # 18604

Installation Instructions CONTRACTORS RACK PART # 18604 NOTE: Please read this information entirely before installing. To obtain correct installation, we recommend you follow these step-by-step instructions carefully. Please take care when installing this product

More information

AWE Tuning Air/Air Intercooler Kit for 2000-04 Audi 2.7T

AWE Tuning Air/Air Intercooler Kit for 2000-04 Audi 2.7T AWE Tuning Air/Air Intercooler Kit for 2000-04 Audi 2.7T Congratulations on your purchase of the AWE Tuning Intercoolers for your 2.7T Audi. Hundreds of hours of design and operational testing were spent

More information